BOARD
WORK SESSION

July 18, 2025

I

~
CleanWater\\( Services







ROCK CREEK WATER RESOURCE RECOVERY — PROCESS

OSTARA

Liquids Recovery Solids Recovery

At the Rock Creek Water Resource Recovery Facility, used water flows through the
plant through a series of processes: preliminary, primary, secondary, tertiary, disinfection
and effluent discharge.

The first half of the job at a water
resource recovery facility is to
remove foreign constituents from
the liquid flow stream. Those

Preliminary Process . ; .
foreign constituents, or solids, are

Flow from homes and industry eventually comes to the Rock Creek Influent Pump resources that can be reclaimed. The
Station. The flow is measured and pumped to the Headworks Building. Headworks solids treatment process consists of
[...]
= 28 pump stations and 61 miles of force mains

 Three water resource recovery facilities (WRRFs)
= Rock Creek: up to 230 million gallons per day (mgd)
= Forest Grove: up to 34 mgd
= Hillsboro: up to 20 mgd




Introduction =<

NORTH
PLAINS

Tualatin
- Lake

GASTON Hanian

EAST BASIN

= CWS SERVICE DISTRICT
WEST BASIN
I EAST BASIN




Why Do a Master Plan?

* The West Basin Master Plan (WBMP)
IS a roadmap for upgrading and
expanding our treatment and
conveyance infrastructure.

CIP

Evaluate
alternatives

Basin characteristics, growth,
future flows



Planning Goals and Basis

« (Goals and challenges for the plan

= Capacity to serve growth and industry
+ Where does growth occur?
+ When and how much?

= Uncertain regulatory environment
= |nfrastructure age and condition

= Resilience for seismic events and
climate change



Planning Goals and Basis

» \West Basin | | % _-
overview: Y i i g B R

8 - Sk d boro

Vancouver

904 fr A
. &

127

Sunset

Where does Hillside 051‘51'1 Helvetia
growth occur?

Gales Creek

David Hill

Verboort
1768 ft

=z
= . Portland
‘1J - X ’Fﬁ:ﬁﬂﬁzL_
: (bt
Dflley 219 N ek : H
R eavergﬁ-""-- s
Fern Hill i
E Cherry Grove o
% : “\Ja”Pw ] | __ Gaston PS Falatings
i Patto e T lowa Hill |
§ Mount — |[
w Richmond \pq(uLakE =
% Wi :. ‘“‘"“‘.‘_ = Laurelwood f
2 il _1 Laurel 210 Tigard = il
Clean Water Services, West Basin Master Plan
® Pump Stations Metro RLIS Metro RLIS Modeled Conduits — Rock Creek FM Unmodeled Future %% Urban Reserve Hillsboro
20-Yr. Study Urban Growth — County Limit  Gravity __ Forest Grove Conduits Development Existing Service Rock Creek
Area Boundary ~ Boundary ... Metro RLIS Conduit FM Areas Area Extents

"™ City Limit — Hillsboro EM % UGB Forest Grove



Rock Creek Base Buildout

. . 80
70 20-year
I II I I l I I Enso Existing l I I
<40 Vol I
(=]
= 30 I
S Esnnnhl i
¢ 20
o
10
* How much th d wh I “”I”
OwW mucn growtn occurs, and w en? 0
ST e R R S . e
'19'\5"15"» DA AR AT AT A AT A D A AT D AP
B NORTHHILLSBORO EXPANSION FLOW {mgd) ® NORTH HILLSBORO FLOW (mgd)
m INTEL FLOW (magd) METERED WET INDUSTRY FLOW (mad)
m EMPLOYMENT FLOW (mad) m POPULATION FLOW (mgd)
West Basin Service Population . Hillsboro Base ulldowt
6 2D-year _
10- ear _ =z B
S 600,000 35 Y _
2 g Existing -
s - 4 S
L :
a 500,000 =
8 2
D 4]
a i I
E 400,000 0
[ A o D 5O NSO SO
N S D o o S
E R R R -
.E EDD'D I:IEI m POPULATION FLOW (mgd) m EMPLOYMENT FLOW (mgd)
t METERED WET INDUSTRY FLOW (mgd) ® NORTH HILLSBORO FLOW (mgd)
[ T}
vy 200,000
= g Forest Grove Base BUILdout
& 100,000 . 20-year
& 10-year
e = E)ustlng
L4 > 3
= 0 £ 5
2025 2030 2035 2040 2045 = ;
o
. & 1
mm Population )
0
Ao ’\ O o 0 0 0 "J O (') Q A9
N 2 P P P S g S
'191“'1, DA AR AT AR A ’1,’\9’19’\9’19’\9’19
m POPULATION FLOW (mgd) m EMPLOYMENT FLOW (mgd)

METERED WET INDUSTRY FLOW (mgd)




Planning Basis

90
80

* Flow projections o
= Developed based on population and _,
historical flow monitoring information "

= Build climate resiliency into planning flows

through design storm evaluation

* Loading projections

= Some processes are driven by load, not
flow

= Loading is the total amount per day of a
substance that needs to be treated

= Built up from flow projections and historical
WRRF information

Rock Creek Average Annual Flow

Rock Creek AA

2020 2030 2040 2050 2060 2070 2080

=@=_Projected Flow @ Historical Flow

5-Year Design Storm



10

Planning Basis

* Regulatory issues Level of Service at WRRFs
" Aluminum Treatment
= Phosphorous Time Horizon | Power Status | Objective
= Total Suspended solids (TSS) Immediate First 24 hours ~ Unavailable Pumped |
bypass with
= Per- and polyfluoroalkyl disinfection
substances (PFAS) Midterm First 3 months ~ Unavailable ~ Primary
o - treatment with
* Seismic resiliency disinfection
= Build resiliency into new projects Midterm First 6 months  Available Secondary
Look tunities for treatment
|
,OO , Or OPPOTUNIties 10 Long Term Beyond 6 Available Full permit
pipelines above ground months compliance

= Phased approach to restore
treatment




"Living” Plan

* Flexibility to adapt to change
= Potential regulatory changes
= Potential development changes

 “Just in time” capacity
= CWS philosophy is to continually assess
growth and timing of projects
+ Model flow and process
<+ Monitor flow and loads

= Implement projects ahead of development
so CWS can reliably serve residents,
businesses, and industries

11



Initial Basin-wide Planning

 Multiday workshop
« Considered different treatment, conveyance,
and regulatory scenarios

* Findings

= Maximize flows to Rock Creek WRRF

= Divert Banks and West Forest Grove

to Forest Grove WRRF
= Rock Creek has capacity under most likely

regulatory scenario
= Save space for additional processes at
Forest Grove in case regulations change

-
7
CleanWit nN Services
West Basin Facility Plan Praject 7054

TECHNICAL MEMORANDUM 1

West Basin Alternatives CAMP®
Documentation

FINAL / March 2023

«carsilo

12



Conveyance
Planning Basis

Non-Cost
Factors
Selected
Life RBJERS Capital
Cycle Costs
Costs

Low life cycle,

low capital,
high non-cost factors

13

CAPITAL COST COMPARISON LIFE CYCLE COST COMPARISON

.. I I I
- .
& & AR ¥

ALTERNATIVES SCORING

CRITERIA WEIGHTING (NON-COST)

EE " W

SCORE VS CAPITAL COST SCORE VS LIFE CYCLE COST



Planning
Outcomes:

West Forest Grove (Hillsbor

L

Kangas City

14

.
; =
Wonanaan 3
L - o
My =
| Banks PS Upgrade
Gravity Improvemnents | Ta h;ﬂ_h Plains .
I 2
1 Cak Vikage PS Upgrade Al
———— e s SE —_— Tocobaony
Sunset Temace PS5 Upgrade | - o Flaing Jaccibson PS Upgrade taehveiia g 3 VHevetis
| Nw'|.'|F|a'hP'SLlnqm"'--. i
i G 1
I|L R A
3 Forth Hilsboro Industrial 7= '._\ y
I'. (Bypass with Forcemain] . % .\ /
[- b \; - G
S North Hilisbars Industrial PS Upgrace T 3 ey j Bronson Creek Tributary
E = SEheny ] Rack Crek Tribctary
S . L. | £
i : L i
E' Dawvson PS Upgrade | z i A { I| .
§ Xy B 7 § e \\_'....‘ y \ ..w“'L ",
i A _Ear-m_’ ek TI‘U"“_F_LUW\." Sect) "'_ g 11 1 e Sathany -.=
______ h ; o !
o Basin) 4 )
% ) Mckay Cresk (Southeast Tributary) ' 2 . i
4 £
\ i | Willow Creak Tributary : %,
\ i : : 3
\ : ! — :
s | Mckay Croek Trunk , ; } :
R . "
- § - A :
E ! f oy '/ P - 4 7
|...J-..|_=.'u.'- o ) Pealasin i —/j H H  Codar M et
ey } " ¥ |
S - s "
o v , 3 )4 g\ AN £
; P o “ -4 Boaverton Trunk {Phases 1 & 4) =
West Forest Grove ~ A ' i 2 5 .
i | Lower Hilisbona Trurk . - Béavirton Trunk Phase 2
1 {Evminated with Council Creek PS) <y -
/ Turnir Creek Trunk [Upper s‘.qqm)'
Turner Creek Trunk (Middie Section) | ) Cudar Mill Creek Tributary (Upper Section)
. Bt 1 W, Wess Slape
; i = - - / | H L. EoSt L T .
1 . T NTF i i | - r
| South Forest Grove/FOWWTF Consohaation |1 [ v £ eek Trunk {Lowr ,-,q....,c,.;[ f | ! { | Micha PS Upgrace t [ 1“ | Codar Mill Creek Tributary {Lower Trunk)
o A ; 1 e SHRTELN Raleigh Hi
e v i by ! &
¥ I ] i) ! = ‘l.
i 'S 4 |
y : vl i s L i ' § ¢
] South Hillshoro (Western Rock Creek System) I Beaverion Trunk Phase 2 {Lower Rock Creek) & I | ¥ X
¥ .'. | ] 'y - i o
5 | | i
" ver Rd, PS Upgrade || River el PS Tributary f | i
o | :
Buttenmut PS Upgrade [ | | 3 Beavertan Creek Tributary (Upper Section {East))
i Erichson Crock Anca
¥
Butnernut PS Tribiuitary | 1
s
aie | Beaverton Creek Tributary (Upper Section (West)) [t
Johnson Creek Anea

i
Cross Croek PS5 Upgrade
|

Moha PS Tributary (Butternut Creek)

Cross Creek PS Tributary 1

1.5 Len




Planning Outcomes

Hillsboro and Forest Grove
Basins: Conveyance
Capital Projects

= |nflow and infiltration (1&l) reduction upstream of
McKay Creek trunk

= |&l reduction upstream of Forest Grove WRRF
= Council Creek Pump Station and force main

= Banks Pump Stations

= West Forest Grove trunks

= Cornelius trunk improvements

= Gaston Pump Station

15



Planning Outcomes

Rock Creek Basin:
Conveyance Capital
Projects

16

|&I reduction upstream of Beaverton Trunk, Turner Creek trunk, and
Aloha Pump Station

Beaverton trunk (multiple phases)

Lower Rock Creek trunk

Turner Creek trunk (multiple phases)

Rock Creek Tributary trunks

Jackson School east trunk

North Hillsboro Industrial Pump Station expansion and force main
Jacobson Pump Station and force main, and Bendemeer trunk
Dawson Pump Station expansion

Dawson trunk

North Plains Pump Station expansion

Aloha Pump Station and gravity trunk

Butternut Pump Station and force main, and gravity trunk

Rosedale Pump Station and force main, Cross Creek Pump Station
decommissioning



17

Planning Outcomes: Conveyance

« 50 capacity improvement projects: ~$648 million
« |&l abatement projects: ~$260 million
* Replacement and renewal program: ~ $168 million

— @ @ 9 & o

Large PrOjECtS ﬁ\
(multiple phases) Council Creek PS & FM (HB/FG)

T T
Turner Creek Trunk Phases 1 & 2 (RC) | Tumner Creek Trunk Phase 3 (RC) — Turner Creek Trunk Phase 4 (RC, Hillshoro Project) —
T
Dawson PS Expansion (RC) — Dawson Trunk (RC) +—
T T T T
Beaverton Trunk Phase 1 (RC) — Beaverton Trunk | Beaverton Trunk Phase 3 (RC) — Beaverton Trunk Phase 4 (RC) | Lower Rock
Phase 2 (RC) Creek Trunk (RC)
Additional PTOjECtS ﬁﬁﬁ
(coordinated with cities, RC, HB, FG) ~12 projects 2025- 2030 ~12 projects ~6 projects 2035- 2040 ~6 projects 2040- 2045
2030- 2035

1& Abatement Program (coordinated with cities, RC, HB, FG)

Pipeline Rehabilitation Program (RC, HB, FG)




Planning Outcomes: Conveyance

18



Treatment Planning Basis

Population forecasts, basin
characteristics, and historical data

120,000

500,000 100,000
b
@ 400,000 80000 &
S ; .
< ®
4 300,000 60000 § rOJ eC
3 Q
& 200000 40,000 %
=
& 100000 20000 fUtU re ﬂ OWS
g i

= o
2025 2030 2035 2040 2045 a n O a S
'opulation CBOD

Calibrate WRRF
process models
and run with
projected flows
and loads

|dentify when and
where capacity must be
added and evaluate
alternatives for capacity

19

WRREF site plans

»
"
I3
.

e
e
-m
[ e
SN i
. ; ! s
| fie i
| e ——
L [ e
. =il
l P pran e 5

Capital Improvement Program




Treatment Planning Basis: Trigger Plots

Actual historical data

C

Primary Influent MMWWEF, mgd

300
MMWWF
SOR = 1800 gpd/sqft |

All units in service

200 A

150 A

2012 Facility Plan
projection

CAMP projection
Modeled projection
Modeled capacity

Historical

100 -

50

0

2010 2020 2030 2040
Date

Trigger plot for primary clarifier unit process

y
2060 2070 2080

Modeled flow or load based on

growth.

» Solid lines show 2025 model

« Dashed lines show previous
results for comparison.

/Current WRRF capacity

Trigger year is the year that the
projected flow or load exceeds
our capacity to treat it — time to
add capacity

20



Planning Outcomes: Rock Creek

« Approximately $396 million through 2045
 Major projects:

= Tertiary filter expansion

= Grit removal improvements

= Secondary expansion

= Digester improvements

21



Planning Outcomes: Rock Creek Project Timeline

Secondary Expansion 1; ————
A new aeration basin, secondary clarifier,
and supporting systems with the potential
for future intensification

Tertiary Filtration 1:
Four GMFs to boost capacity and ensure
compliance with future phosphorus limits

of peak flow events |—|
A 4 W )

Secondary Expansion 2: ———
An additional aeration basin, secondary clarifier
and associated support structures aligned with
projected flows and loads

Waste Activated Sludge Stripping:

to Recover Internal Phosphate:
MNew tankage to sustain phosphorus
recovery - potentially deferrable

through process innovation
.|

Disinfection:
Expanded disinfection capacity
to allow for effective management

Dewatering:
A new centrifuge to maintain

Grit Removal: Anaerobic Digestion:

Grit system replacement to New mesophilic digester for continued
improve reliability and align reliable solids handling operation
with operator preferences

redundancy and ensure reliable
solids management

Tertiary Filtration 2:
Phased addition of four GMFs when
future flows and loads demand it

22



Planning Outcomes: Rock Creek

* Long-term site planning is
essential for reserving spaces
for future processes:

» Headworks upgrades
= Primary clarification
= Secondary treatment
= Tertiary treatment

= Disinfection

= Fats, oils, and grease
(FOG) receiving

= Solids treatment

= Renewable natural gas

23



Planning Outcomes:
Forest Grove and Hillsboro

« Approximately $117 million through 2045
 Major projects
= Forest Grove aeration improvements

= Forest Grove secondary expansion
= Hillsboro headworks

24



Planning Outcomes:

Forest Grove and Hillsboro Project Timeline

FG Aeration:!

Aeration system upgrades with new air headers, blowers,
and diffusers to address current capacity limitations
Y

FG Screening: | Y
New screen to restore redundancy and
support reliable peak flow screening

Y

HB Headworks Improvements:

Near-term headworks upgrades to improve
ventilation and replace aging equipment for
better operability. |

e
HB Headworks:
New headworks facility to optimize site layout, replace
aging infrastructure, and support long term reliability —

FG HHPS:
High head pump station
FG S&cm:'daw improvements to maintain
Expansion 1: flexibility and improve reliability
A new aeration basin and ease of operation in the
and secondary clarifier flow transfer system

HB UV:

UV system upgrades to replace
aging equipment and

optimize disinfection performance
Y

@

HB Effluent Pump Station/Outfall:
Effluent pumping and outfall improvements to maintain
reliable discharge and enhance system resilience ——

25



Planning Outcomes:
Forest Grove and Hillsboro

* Long-term site planning: Hillsboro
» Headworks upgrades
= Disinfection
* High-head pump station
= |nfluent pump station

[J Required by Buildout
] Optional

LEGEND HFLUEHT PUMP STATION
B Required by 2045 [ 5




Planning Outcomes:
Forest Grove and Hillsboro

* Long-term site planning: Forest Grove
= Headworks upgrades
= Screening
= Aeration improvements
= Secondary treatment
= High-head pump station
= Blower building*
= Solids treatment®
= Tertiary treatment*

* Space reserved for potential project.
Need dependent on regulations and growth.

27



28

I 61707
I 0107
I /707
I 0107
I G107
I 7707
I €107
" I 7107
S
S I | /07
(an)]
Lo
N I (107
AN
m I 6507
D S
O E I 0C0C
- =
o) 2 I /€07
%
QVUJ S EE—— 507
> ] I GC07
- £
(el
@ = I €07
O =
S I €€0C
|} | | %
Al = I 507
— >
(D)
O = I |07
S
®) I (€07
D
® I 6707
n_nu I 3707
m I /707
m I 0707
O
O I G707
D
Y 288988 2 °
(uoliw $) 3507 08014 |enuuy




Recommended CIP: Treatment

$80M

$70M

$60M

$50M

Annual Project Cost
L<&d
S
=

$30M

$20M

$10M

$oMm

Overall Capital Project Cost Distribution (2025 dollars)

B Rock Creek
m Hillsboro

m Forest Grove

2025

2026

2027

2028 2029 2030 2031 2032 2033 2034 2035 2036 2037 2038 2039 2040 2041 2042
Fiscal Year

2043

2044

2045

29



Recommended CIP: Overall

Overall Capital Project Cost Distribution (2025 dollars)

$160.00
$140.00
$120.00

—

$100.00

on

$80.00 B Treatment

Annual Project Cost ($ mill

B Conveyance
$60.00
$40.00
$20.00 I
$0.00

2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035 2036 2037 2038 2039 2040 2041 2042 2043 2044 2045




-
)
-

=

)
N
D
-

O



WEST BASIN
MASTER PLAN

Executive Briefing
May 2025




n L \\/
Introduction West Basin Study Area CleanWater Services

The mission of Clean Water Services (the District) is to safeguard the Tualatin River’s health and vitality, BANKS
ensure the economic success of the region, and protect public health for over 610,000 residents and &
businesses in Washington County. This West Basin Master Plan (Plan) describes the District's approach
to accomplishing this mission within the West Basin, which consists of an interconnected system @
serving the cities of Hillsboro, Beaverton, Forest Grove, Cornelius, North Plains, Gaston, and Banks.
Along with conveyance infrastructure, the District's West Basin includes three water resource recovery
facilities (WRRF) - the Rock Creek, Hillsboro, and Forest Grove WRRFs.

. NORTH
PLAINS

The recommendations of this Plan account for growth and emerging challenges anticipated over the
planning period (through the year 2045) and beyond. These include:

= Capacity to serve growth and industry. This includes residential flow from infill of existing